

Test Report

No. 0199-PZA-17
Rev. 0

Contact person: Frank Ollig
phone: +49 911 655-3026
fax: +49 911 655-3033
e-mail: frank.ollig@dincertco.de

Accredited by the Deutsche
Akkreditierungsstelle GmbH (DAkkS)
D-PL-11125-01

Customer

Havel metal foam GmbH
Am Südtor 1 b
14774 Brandenburg an der Havel

Test report contains	Main part and 1 annex
Number of pages	7
Product	Screens for laser working places
Arrival of samples	2017-05-22
Period of testing	2017-06-08 to 2017-07-20
Reference standard	DIN EN 12254:2012-04
Remarks	None

This test report relates to the mentioned test samples. Without the permission of the DIN CERTCO test center Nürnberg this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any certification mark.

Nürnberg, 2017-07-21

Compiled by:


Dipl.-Ing.(FH) Frank Ollig
- Test Engineer -



Reviewed by:


Dr. Patrick Niklaus
- Head of Laboratory -



Stand: 30.07.2008